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Ultimate compressive strength of stiffened plate from test results

# B OB T X #H B
By Yasuyuki YOSHINAMI,  Hiroshi OHMURA

Ultimate compressive strength of stiffened plate was investigated
statistically from test results in Japan. From 44 test results
having stiffeners of optimum rigidity, mean ultimate strength curve
was obtained and proposed the mean minus standard deviation curve

as the basic ultimate strengh. By multiple regression analysis of

96 test results, influence of R, and R¢ on the ultimate strength
was investigated and clarified that minimum rigidity of stiffener in

linear buckling theory gave optimum in the case of ultimate strength.
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Number Stiffened plate panel R,r=R,r
Reference Test method of .
specimens YZ |n=1|n=2|n=23 % |n= n=2|n23
16,17,18 column 43 31 2 27 2 19 1 18
19,20 column 14 & 1 5 4 4
21 panel 20 7 7 3 3
22 panel 27 25 25 6 6
5,23 column 16 7 3 2 2 7 3 2 2
24,25,26 panel 26 14 5 9 3 3
27 colunn 25 17 14 3 9 [ 3
28,29,30 column, panel
31,32 box girder 27 9 1 2 6 4 1 1 3
47 49 27 17
= 198 116 20 55 11
96 44
Table-1 Test specimens for stiffened plate in Japan
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Fig - 2 Relations of R,r and R,f in test specimens
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Fig - 3 Test results of stiffened compressive plate
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Fig - 6 Comparison of regression curve and
test results ( R,r = 0.7 )
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multiple regression analysis
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